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Erythema- EdemaThickening/ Mass

Chronic ErythemaUlcerRetraction

PainSense of  heaviness Anxiety, Depression



NSAIDs  Prednisolone, low dose
Prednisolone, high dose
Methotrexate       Surgery

Various treatments 
during nearly one year



After complete healing:

3 months-follow-up

Entered in an 
approved  research 

protocol
Healing after 6 weeks
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Abscess

Deformity

Scars
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➢ May around 1/3: 

▪systemic symptoms

•Erythema Nodosum, Arthritis, Episcleritis, 

fever, general weakness, fatigue, myalgia, …

and
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✓ No Treatment

Only observation;
✓ Aspiration of abscess if any

TREATMENTAkbari 2023: 293 patients, 178 cases observation:
conservative therapy (analgesia + drainage)
Recurrence in: Conservative therapy: 9%
AB+ analgesia + drainage: 6%
AB+ analgesia + drainage +corticosteroid:  22%

Kaviani 2018: In 374 patients, the best response 
was in close observation, although used in 
only 19%, mostly mild or moderate disease

Azizi 2020: In 474 patients, 15% resolved within 9 months 
without any treatment



✓ NSAIDs

TREATMENT

Mostly:
Naproxen (500, BD) 
Celebrex (200,BD)
Ibuprofen, Diclofenac,…

✓ No Treatment

Kaviani 2018: 374 patients, 
42% treated by NSAID
Naproxen the most common
Duration of use: 18 ± 14 weeks
Complete recovery: 31%
Recurrence: 17%



✓ NSAIDs

TREATMENT

✓ No Treatment

✓ Antibiotics

Only if actual 
infection: abscess

Mostly
• Clindamycin +    

Ciprofl./Levofl.
• Cotrimoxazole
• Doxycycline
• Clarithromycin
• Cefixime
•…
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✓ NSAIDs

TREATMENT

✓ No Treatment

✓ Antibiotics

Oral
Topical
Intralesional

✓ Steroids

Mostly prednisolone
• Low dose 

-5 to 30 mg/day
• High dose 

-50 to 60 md/day

Kaviani 2018: 68% complete or partial response
Recurrence rate significantly high

Montazer 2019: 30 patients - 2 months prednisolone;
Low dose, 5 mg daily / high dose, 50 mg daily rapidly tapered
→High dose group: higher remission and lower recurrence
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✓ NSAIDs

TREATMENT

✓ No Treatment

✓ Antibiotics

• Oral
• Topical
• Intralesional

✓ Steroids

Mostly
• Betamethasone
• Triamcinolone NNG

Cetin 2019: 124 patients- 3 arms:  
42 topical steroids; 42 oral steroids (0.8 mg/kg/day) ; 40 combined
No difference in response to treatment and recurrence
Highest compliance in combined
Lowest side effects in topical but longest duration of treatment
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✓ NSAIDs

TREATMENT

✓ No Treatment

✓ Antibiotics

• Oral
• Topical
• Intralesional

✓ Steroids

Mostly
Triamcinolone + 
Lidocaine ±
Distilled water

Zhang 2024: Systematic review and meta-analysis
8 RCTs, 613 patients 
Cases: Intralesional steroid and topical steroid
Controls: oral steroid and surgical treatment
→local steroid: better response rate, lower side effects 
→No difference in recurrence rate



✓ NSAIDs

TREATMENT

✓ No Treatment

✓ Antibiotics

• Oral
• Topical
• Intralesional

✓ Steroids

Mostly
Triamcinolone + 
Lidocaine ±
Distilled water

Firm to hard mass

Soft thickening

4 sessions of intralesional triamcinolone
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✓ NSAIDs

TREATMENT

✓ No Treatment

✓ Antibiotics

✓ Steroids

✓Methotrexate

Mostly 5-25 mg/w

Kundaktepe 2021: 64 patients, including 56 resistant cases
MTX monotherapy 15 mg/w, 24 weeks, 
In relapsed cases, 20 mg/w for 1 year
Supplement: Folic acid 10 mg/w
→Complete recovery: 81%         →Side effects: 5%

MTX monotherapy suitable for treatment-resistant IGM

Sari 2022: 241 patients with available follow-up
Medical treatments: Steroids alone, MTX alone (10-20mg/w), Steroids + MTX, 
or treatments containing Azathioprine
→Highest complete remission: Steroids (100%) then MTX (97%) 
Shortest time to complete remission: MTX (mean: 6 months)
Highest recurrence: Steroids alone (17%)
MTX: High complete remission, low length of treatment, low recurrence
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✓ NSAIDs

TREATMENT

✓ No Treatment

✓ Antibiotics

✓ Steroids

✓Methotrexate ✓ Immunosuppressives

Mostly
• Azathioprine 

(Azaram)
• …

Konan 2012: 14 patients, Prednisolone + Azathioprine,
73% complete response ; 2 relapses
→The addition of azathioprine to steroids permits quick steroid 
tapering and increases treatment success
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✓ NSAIDs

TREATMENT

✓ No Treatment

✓ Antibiotics

✓ Steroids

✓Methotrexate ✓ Immunosuppressives

✓Colchicine

VANOVCANOVA 2019: 39  patients
Colchicine, vitamin E and ribwort plantain tincture
100% complete response between 6-19 months
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✓Methotrexate ✓ Immunosuppressives

✓ Colchicine

✓ Surgery

•Drainage
•Excision
•+Oncoplasty
•Mastectomy
•+Reconstruction

Kaviani 2018: The recurrence rate 
following surgery was significant 



✓ NSAIDs

TREATMENT

✓ No Treatment

✓ Antibiotics

✓ Steroids

✓Methotrexate ✓ Immunosuppressives

✓ Colchicine

✓ Surgery

•Drainage
•Excision
•+Oncoplasty
•Mastectomy
•+Reconstruction

Kaviani 2018: The recurrence rate 
following surgery was significant 

Zhou 2020: Meta-analysis of surgery vs. medication (steroids, MTX, ABs, observation) 

10 studies, 1101 patients 
→No significant difference in recurrence rate 

Fattahi 2023: Systematic review 
71 studies, 4735 patients 
Recurrence rates: 

Surgery 23% 
Immunosuppressives 15%
Combined treatment 15%
Antibiotic treatment 7%, 
Observation 9% 

Lei 2017 systematic review 15 studies 
Complete remission:

Surgery 91%
Oral steroids72%
Oral steroids + surgery 95% 

Recurrence rates: 
Surgery 7% 
Oral steroids 21%
Oral steroids + surgery 4%

1

2

3



Tx protocols

Alsaleh 2021

Kaviani 2019

Koksal 2023

Omranipour 2013



Turkey

China

Iran

EPiDEMiologY

Hispanics

Metanat 2022

Turkey, USA, and China: 
the countries with the 

most publications 



ETioloGY

Autoimmunity

Microbial

Hormonal
Ethnicity

Trauma

4 Corynebacterium 
species detected 



RISK FACTORS

OCP

Breastfeeding

Pregnancy

Smoking



DIAGNOSIS

R/O AFB
Biopsy

Differential diagnoses: 
TB, histoplasmosis, 

sarcoidosis, FB reactions

R/O Fungi
R/O foreign body

R/O …



Recurrence

Rate

Associated factors

16- 25% 

 skin lesions
Disease duration > 12 months
Pregnancy
Breastfeeding
Breast Infection
 Smoking



Idiopathic granulomatous mastitis is a rare, benign,

chronic, inflammatory lesion of  the breast

Defined first in 1972 by Kessler and Woollock

Described in detail in 1977 by Cohen

2022 Consensus: recommends 
Granulomatous Lobular Mastitis (GLM) 

as a widely accepted definition

DEFINITION



IGM Clinic

Launched since 6 months ago in the public sector 
In Yalda Clinic, Tehran University of Medical Sciences, Tehran, Iran

Presently accepting patients twice weekly
Using forms designed by experts for data collection

Inviting all physicians in Iran and globally to use similar forms
To use collective data for future research collaboration

Will be entering data in Iran IGM Registry in very near future



IGM- Registry

IGM- Diet

IGM- Breastfeeding

IGM- Clinical Trial

IGM- Risk Factors

IGM- Classification

IGM- Standard Clinical Data Form

Multiple Multicentric Research Projects

are being presently ran throughout the country

...



IGM REGISTRY

• Is now active in the USA
• Is being planned and launched in the UK and in Germany
• Recently launched in Iran: in the pilot phase of data entering
✓ Every public or private medical center worldwide that 

actively sees IGM patients is invited to collaborate in the 
registry

✓ For collaboration, please email: sadafalipour@yahoo.com

mailto:sadafalipour@yahoo.com



